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Date - JUN. 01, 2018
Fuh Shyan Co., Ltd.

No. 27, Cherng Gong 1% Street, Min Shyong Industrial Park, Chia Yi, Taiwan R.O.C. 62150

The following merchandise was submitted and identified by the applicant as:
Product Description: PR600/23/F1122

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: For compliance with EN 1335-2: 2009 Office furniture — Office work chair
Part 2: Safety requirement
Clasue 4.4 Rolling resistance of the unloaded chair

Test Methods: Refer to test procedures EN 1335-3:2009

Test Results: ---See following sheet(s)---

Date of Receipt: May 23, 2018

Testing Period: May 23, 2018 ~ Jun. 01, 2018

Conclusion: The submitted sample(s) comply with clause 4.4 of EN 1335-2: 2009

Office furniture — Office work chair Part 2: Safety requirement.

Signed for and on
SGS Taiwan Ltd.

awrence Yang
Supervisor
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Test Results: EN 1335-2: 2009 Office furniture — Office work chair Part 2: Safety requirement
Test Property Test Method Test Principle / Requirements Results

Rolling resistance | EN 1335-3: 2009 | The unloading chair shall not roll Pass
of the unloaded Clause 7.4 unintentionally.
chair The casters are of identical construction

and the rolling resistance shall be larger

and equal to 12 N when tested according

to EN 1335-3: 2009 Clause 7.4.
Rating Key:
Pass
Fail

— Pictures —

i

Photo A: Appearance of the sample
---End of Report---

Photo B: Caster of the chair
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